:‘; -
NSRRI

e TA[j

3651 N Highway 89 ¢ Chino Valley, AZ 86323
(928) 636-7080 » www.p-a-g.net

JEEP WRANGLER (TJ) /
UNLIMITED (TJL)

STREET SLIDER STEPS
INSTALLATION INSTRUCTIONS
1997-2002 TJ KIT # 87200*

2004-2006 TJL KIT # 87204**
* Requires installation of Kit # 84200
** Requires installation of Kit # 84204

AN WARNING

Read and understand all instructions, warnings, cau-
tions, and notes in this sheet and in your owner’s man-
ual before you install this kit.

Before starting installation

A NOTE I

Parts provided in this kit are prefaced by the word kit
and appear in bold font.

1. Read all warnings and instructions completely and
carefully before you begin.

2. Check to make sure the kit is complete (refer to the
Kit Parts List at the end of this document).

3. Only install this kit on the vehicle for which it is
intended. If anytime during the installation you
encounter something different from what is outlined
in the instructions, call technical support at (928)
636-7080.

Install kit

|2 NOTE

Before installing this kit, install Rock Slider Rocker
Panels (Kit 84200 for TJ, Kit 84204 for TJL).

1. Cut the kit edge guard in half (two 63" pieces, one
for each kit plate).

Inner
Edge

Outer
Edge

Kit Plate

Kit Edge Guard

2. Apply kit edge guard to outer edge of kit plate (DO
NOT apply to inner edge).

3. At front slot of ORF rocker panel (floor drain hole),
loosen nut (1/2” Nylock).

ORF Nut (1/2" Nylock)

Rocker Panel

1 Jeep Wrangler & Unlimited - Kits 87200 & 87204



4. At rear slot of ORF rocker panel, loosen nut (3/8”

serrated flange).

Rear Slot

g

ORF
&’cker Panel
S —

Washer
Nut (3/8” Serrated Flange)

5. Install kit side bar between washers
(9/16” ID x 2" OD) and ORF rocker panel.

Kit Side Bar

6. Fasten kit side bar to ORF rocker panel with two kit
bolts (3/8” x 1) and washers (3/8” USS). DO NOT
tighten.

Kit Side Bar
ORF Rocker Panel

Kit Side Bar

Kit Bolt (3/8" x 1),
Washer (3/8” USS)

Kit Bolt (3/8" x 1),
Washer (3/8” USS)

Rev. 03, Copyright 07/06
Performance Automotive Group
www.p-a-g.net

7. Install kit plate on kit side bar with four kit bolts
(3/8" x 1 1/4” stainless button-head) and nuts (3/8”
serrated flange).

Kit Bolt (3/8" x 1 1/4”
Stainless Button-Head),
Nut (3/8” Serrated Flange)

Kit Plate
Kit Side Bar

8. Align kit side bar parallel with vehicle body.

9. Tighten two kit bolts (3/8” x 1), nut (3/8” serrated
flange), and nut (1/2” Nylock).

10. Repeat installation for other side of vehicle.

Accessories

The following accessories are also available:

Kit # 83200: Rock Slider Front Bumper

Kit # 83201: Rock Slider Front Bumper
w/ Grille Guard

Kit # 83100: Rock Slider Rear Bumper

Kit Parts List

Q
<

Description

Bolt, 3/8" x 1"

Bolt, 3/8” x 1 1/4” stainless button-head
Edge guard, 10 1/2’

Nut, 3/8” serrated flange

Plate, diamond Left

Plate, diamond Right

Side bar, driver side

Side bar, passenger side

Washer, 3/8” USS

AP PP PRP ORFR O

Jeep Wrangler & Unlimited - Kits 87200 & 87204



